Page 1 of 21

¢ e e e )

i
Sy

ba
Mwa \nnHuuPr/nmv @
/. \n\nnuu NN / .
/ =3 _/AMH\IN.,%% S
' e N
{ WHH/y/mm > ummwu ~ > @
N " o L
B T ) A~
e S N AN
o § el Lo T Ny, H ‘mw
> /VV/” mmnmm\vx\“um < _mww///.wh,, \
oy Y ““M“\
W NG« ANV
£ h //vlv” s / &\ ”, &
o - / ,Wﬂ///uwuu
A\\ \ ~ L/ //anﬁ//

s

N
) - e L7
\A... / L/ / W\, :Arlx\\ww\ \\wv /, ]
g \\ / /A .

// / /// N / \ \lN N
. X / \\ L
N vl /! # AN

\ N> A @ S ™
\ : Sy <X N./ A/wm ijw /

NN e \nnuuuwu; P ‘Wu.j P

xm — \“nuu” 7 “nn.ifun ,m“mnw ) mn: 7

N (. /7 fuw”wmw\/ﬁ-ﬁﬁ%v. &

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

21AE663E766 6.5HP Elec Roto-Tiller (2006)

Bolo Tines, Wheels

ﬂ/ N e,
X M . . ﬂ/”/”,,,/MmHm &
s o \\ TR~ N
< NWTa o 4 N ~ \, / 2N A N
- LAY 7 T \A v/ VavB A\ T w S .
\Ne=="_101 /- o =) N
A SWTR 2 T @ ! \ Y N
/// // EZK A \ N \
* e A ,.,V\Y!//””, mV/m\umM \ A //n /\.\ o /
= SNy \ESS ALY N
- I S T4 | W)\ ) i— o\
i # \
| ® / . N

F o £ / Yo/ N

¢ e p= / —. o / \ N\

mﬁ \ < / ~" \\ W\
3 S £ / — T T
> = w0 ~
2\ S
S\ -
nAM ”"“““““““n"u““u ql_ lllllll //
Li- 0 \
o - N
3 - \
T N
5 ® e
) -
mm GRS SRS
s/
=] .“
=)
I

D b

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

21AE663E766 6.5HP Elec Roto-Tiller (2006)
Bolo Tines, Wheels

Page 2 of 21

Ref#  Part Number Qty S/P/F  Description
1 710-0514 16 /P Hex Hd. Screw, 3/8-16 x 1 (Specify Grade 5 if
ordering part locally.)
2 742-04119 8 S Bolo Tine-single. Left hand tine
3  712-3000 18 S  Hex Locknut, 3/8-16
4  710-0606 2 /P Hd. Screw, 1/4-20 x 1.5
5 710-3096 2 /P Hex Hd. Screw, 3/8-16 x 2, Grade 8
6 712-04064 2 /P Hex Locknut, Flange, 1/4-20
7  742-04118 8 S  Bolo Tine-single. Right hand tine
8 1902154 2 S  Tine Holder. For left and right sides
9 634-04232 2 S  Wheel Assembly, 13 x5 x 6
1901118 1 S Bolo Tine Replacement Set (Includes 8 each
right hand and left hand tines, and 16 each
Refs. 1 and 3)
GW-2475-1 8 S  Custom Tilling Bolo Tine, Left hand tine. See
note
GW-2475-2 8 S  Custom Tilling Bolo Tine, Right hand tine.
See note
GW-10802 1 /P/IF  Custom Tilling Bolo Tine Replacement Set

(Incl. 8 each right hand left hand custom
tines, and 16 each of Refs 1 and 3) See note

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 3 of 21

21AE663E766 6.5HP Elec Roto-Tiller (2006)

Bumper Attachment

N <I

i M— )
ﬂ =
\

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

21AE663E766 6.5HP Elec Roto-Tiller (2006)

Bumper Attachment

Page 4 of 21

Ref#  Part Number Qty S/P/F  Description
1 749-04193 1 S  Bumper
2 712-04063 4 /P Lock Nut-Hex, Nylon, 5/16-18 (specify Grade
5 if ordering part locally)
3  710-0395 4 /P Screw-hex hd., 5/16-18 x 2 1/4
4  736-0119 4 S  Lockwasher-5/16
5 712-04063 4 /P Lock Nut-Hex, Nylon, 5/16-18 (specify Grade

5 if ordering part locally)

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 5 of 21

21AE663E766 6.5HP Elec Roto-Tiller (2006)

Drive Shaft, Input Pinion Shaft and Gear Assemblies

o

A ER )
v\ T /
pommn, » \\
BZ70N, S
) /
¢ / / \
/ /
/ /
\ \ “ww. ]
/ , / /o F
N , ; P \
\\\ .UV / Iluwh / /
/ AN “nnm\ 3 L
/ 6/ '\ \IIH!\ ) Vllv
\‘\wio// AMMIWHHWW/ A ,:// \|wv.WXI
/AN AI”V ’ N
““\“mllyw ”/Ti,l..-,.i-qluuv ,hwnn.ﬂu.“v / slv _I/

&
Q
O
V)
e
G
O
- /

\mn,u“ﬁ”.ﬂudw““ / W
= g , J (@)
| / =

/ .
/
/ w
/ " W
\
/ \
¢ \\
/
\
\

Ny e \
RS P!
l"llll\\ \




For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

21AE663E766 6.5HP Elec Roto-Tiller (2006) Page 6 of 21
Drive Shaft, Input Pinion Shaft and Gear Assemblies
Ref#  Part Number Qty S/P/F  Description
1 GWwW-1714 1 S  Bearing, Tapered Roller with Race
2 GW-20718 1 S  Spur Gear
3 GW-9301 1 S Key, 3/16sgx 1
4 GW-20912 AR F  Main Drive Shaft
5 GW-1224-1 A/R S/F Shim, Rear Bearing Cap, .010"
5 GW-1224-2 AR S/F  Shim, same as above, but .030" thick
5 GW-1224-3 A/R S/F Shim, same as above, but .005 thick
5 GW-1325C A/R /P Shim Set (Incl. two 1224-2 and one
GW-1224-3)
6  710-04458 1 S  HexHd. Screw, 5/16-24 x 1-1/8 (Specify
GRADE 5 if ordering part locally)
7  736-04193 1 /P Washer, Disc Spring (concave surface faces
pulley)
8  714-04042 1 S Key, 3/16 sq x 1-1/2
9 1916522 1 S  Transmission Drive Pulley
10 736-04079 1 /P Support Washer
11 721-04044 1 S  Oil Seal, Input Pinion Shaft
12 1113527 1 S Retaining Ring (external)
13 GW-9953 2 /P Thrust Washer
14  GW-9428 1 /P Bushing
15 GW-9677 1 /P Set Screw, 5/16-18 x 3/8 (Specify GRADE 5
if ordering part locally)
16 GW-20791 1 /P Input Pinion (steel shaft)
17  GW-20792 1 S  Input Pinion Gear
18 GW-9093 1 /P Retaining Ring (external)
19 GW-20799 A/R /P Pinion Assy. (Incl. One each refs. 16, 17 &
18)
20 GW-9517 1 S Retaining Ring (internal)

WWW.mymowerparts.com



Page 7 of 21

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

21AE663E766 6.5HP Elec Roto-Tiller (2006)

Electrical Start Assembly

)
@ (
/_,
i \ e
;
/
z.\m \ Y ¢
W) .--..---H.immy .fv.-/,,_w
”Wﬁ”uu Ry mlwwc\,%v
- <R

W? g /

Lo

Yl

WWW.mymowerparts.com




For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

21AE663E766 6.5HP Elec Roto-Tiller (2006)
Electrical Start Assembly

Page 8 of 21

Ref#  Part Number Qty S/P/F  Description
1 1186073 2 /P Carriage Screw, 1/4-20 x 1.25
2 1186211 2 /P Hex Nut, 5/16-24
3 1186309 2 /P Flange Screw, 1/4-20 x .625
4 1186389 2 /P Hex Locknut, 1/4-20
5 1901202 2 /P Cable (ground wire to starter motor bracket)
7  725-04346 2 F  Wire Harness Assy. (available as complete
assembly only).
8 1917262 1 /P Ground Wire Assy. (shut off)
9 686-04024 1 S  Battery Bracket Assembly, Pony
10  710-0599 3 /P Self-tapping Screw, 1/4-20 x .5
11 712-3006 2 /P Hex Nut, 1/4-20
12 725-0157 1 /P Cable Tie
13  725-0267B 1 S  Ignition Switch
14  725-1706A 1 S Battery, 270 CCA
15 736-0119 2 S  Lock Washer
16  736-0147 1 S  Lock Washer, #10
17  736-0607 2 /P External Lock Washer 5/16
18 GW-2614 1 S  Keyswitch Clamp
19 GW-96510 1 /P Cable (solenoid to starter motor)
20 GW-96514 1 S  Solenoid (Incl. nuts and washers for cables
and wires)
21  GW-97020 2 /P Boot, Insulating
22 GW-9853 1 /P Locknut, #10-32
777530648 1 /P Label, Ignition Switch

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 9 of 21

Engine, Support Brackets, Pulleys, Belt, Belt Cover

21AE663E766 6.5HP Elec Roto-Tiller (2006)

/

e e
/

//rl\\
==

-
==

<
/

/

€ .

)

AN,

)

\. /

A Qx\ &

—
==
AN

\ ///

N / _
¢ J

"~ \
e
s

Py
/ \

/
\\\\\\“\\\IIIIIIII.VA
/ I \.,,.._xuv
e / )} A,, \“\ \ \
// \\ \ \ // \\ 1
// \\ // |HH%..“ .1./
- B
A\ \ A \ >
A N @&\ ~ /,%w,
\ \ ,//”l e ———n . - PR
,,/H// N \v\\://///,/ ,,v, .mw/..i .“\ AWWV/
w / — —~— =R
//<\ \“\ / / \ - _mmu va,
/\M\ /] / / &)
\ o/ o / \ \MWWWN\ WWV o
IIIIIIR IIIIIIIIII L\ \ 4 / W//Il - .V -
s (AN A
MWV =t N Amm %\ IWH/ //, JWMHL [Te)
P N
\ \Fw i Jduiég &
\ B3 .mm m_\w / S,/ gy
A/ &/ /
b \ / L
Vi / ® /
A / s o
\f/ / = xmv mw
~ / o /
a\ &
Y.
\ & ,
\ /
\ ) g I
,_// . \\ .wmw
—~. // \\ “m.u. \m _ﬁw
Voo, w ) ®8 ¢
g xﬂ\/w/x/gmg \/// / \\ <
] HH / g NS
| IR g9/
UMU// / - " W / m s A A
/ /A N/ . / / N”,j m { \ VAN B
AN\S N AN =AY
/N /ml\ W\ L M NgCwe
o ) S
\ NS R L
\ M D A
I\ E YR T%
/ 2\ \ X { mv 3%
\ K 7
BT =
\ / / \ S AN
« \V/ \\ \\ \\ IJW/ / mWﬁMm ..... i)
) “n||yn ..... / / / A \//\lnw \
¢ \ S Quwﬁe.)vmu?\ ‘o

)’

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

21AE663E766 6.5HP Elec Roto-Tiller (2006)

Engine, Support Brackets, Pulleys, Belt, Belt Cover

Page 10 of 21

Ref#  Part Number Qty S/P/F  Description
1 710-0539 1 /P Screw, 3/8-24 x 1.75 (for Models 663E &
E663E)
1  710-04458 1 S  Screw, 5/16-24 x 1.125 (for model 665B)
2  786-04070 1 S  Bracket, Clutch Cable
3 736-0119 6 S  Lockwasher 5/16
4  710-0107 2 /P Hex Hd. Screw, 5/16-24 x 1/2
5 777S30651 1 Decal, Hot Surfaces/Belt Warning
6  731-05290 1 /P Cover
7 712-3004A 2 /P Flange Lock Nut, 5/16-18
8 714-04042 1 S  Key, 3/16 x 1-1/2 (for model 665B)
9 736-04187 1 /P Shim
10 619-04015 1 S  Pulley, Engine Drive (for Models 663E &
E663E)
10 619-04130 1 /P Pulley, Engine Drive (for model 665B)
11 736-04193 2 /P Belleville Washer (for model 665B)
12 710-04458 1 S  HexHd. Screw, 5/16-24 x 1-1/8
13  710-3103 1 /P Hex Hd. Screw, 5/16-18 x 2
14  786-04276 1 /P Reverse Idler Arm
15  756-04169 1 S  Pulley, Reverse Idler
16  736-0159 2 S  Flat Washer, 5/16
17  732-04081 1 /P Belt Guide, Wire Formed
18 710-0117 1 S Hex Head Screw, 5/16-24 x 1
19  748-04087 1 S  Washer, Shoulder
20 736-3078 3 /P Washer, Flat 1-1/8
21  732-04077 1 /P Spring, Reverse Return
22  619-04123 1 /P Transmission Pulley
23  736-04079 1 /P Support Washer
24  754-04095 1 S  Reverse Clutch Belt
25  754-04094 1 S  Forward Clutch Belt
26  710-04459 4 S  Self-tapping Screw #10-32 x 1/2
27  786-04080 1 S  Guard, Belts/Pulleys
28  712-04063 4 /P Hex Flange Nut, 5/16-18 (specify GRADE 5 if
ordering part locally)
29  710-04043 4 /P Hex Flange Screw, 5/16-18
30 786-04066 1 S  Engine Support Bracket, left side
31  786-04067 1 S  Engine Support Bracket, right side
32  736-0452 1 S  Bell Washer (for Models 663E & E663E)
35 710-0395 5 /P Hex Hd. Screw, 5/16-18 x 2-1/4
36 777120358 1 Decal, Stabilization
37  786-04277 2 S  Mounting Bar
38 710-1260 4 S  HexFlange 5/16-18 x .75
39 710-0805 1 /P Hex Hd. Screw, 5/16-18 x 1-1/2 (specify
GRADE 5 if ordering part locally)
40  736-0275 1 S  Flat Washer, 5/16
41  732-04082 2 /P Belt Guide, Pony
42  750-04160 2 S  Pivot Bushing
43  714-04029 1 S Key, .188 x 1.75 (for Models 663E & E663E)
44  712-3010 2 S  HexNut, 5/16-18
45  748-04087 2 S  Washer, Shoulder
46  786-04275 1 S Idler Arm, Forward Tiller Direction
47  710-04460 1 S/IF  Screw, self tapping, #10-24

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

21AE663E766 6.5HP Elec Roto-Tiller (2006) Page 11 of 21
Engine, Support Brackets, Pulleys, Belt, Belt Cover
Ref#  Part Number Qty S/P/F  Description
48  732-04078 1 S  Spring
49  712-3000 1 S  HexLocknut, 5/16-18
50 756-04170 1 /P Idler Pulley, Forward
51 710-0347 1 /P Screw, 3/8-16 x 1-3/4
52  712-0158 1 S  Hex Lock Nut, 5/16-18
53  710-04461 1 S  Screw, 1/4-20 x 3/4
54  736-0463 1 S  Flat Washer, 1/4

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

—
N
©
o~
—
o
o)
@
a -
TJI
\
W\
\ \
/ \
v A
..v/ \ x,,
o \VA_ /.,
\wm}%ﬂﬂ
=" o)
/
f—y P
/ y
/ 4
/ 4 S 09
/ \ \\ i~ le//,ﬂﬂl o
A Al SN N
§7 /8 NN,
© / \wmv“\ S A W /,,/”//..mv/// o
S // oy ™ Xy, A
2
o
% M_Vb (o]
== \ o
25 \ Nm
g§ 7
- O AN
o9 )\
o anJ ,L\ , /,_
T = \
0 g N
% ? Ar\ .NT..W
~ << /V \
@8
o)
ik
I
N

&

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

21AE663E766 6.5HP Elec Roto-Tiller (2006)
Handlebar Assembly and Control Levers

Page 13 of 21

Ref#  Part Number Qty S/P/F  Description
1 1918801 1 S Handlebars
2 GW-9126 2 S Grip
3 777122624 1 Decal, Control Panel
3A  777D09943 1 Decal, Model Name/Logo (for model 663E)
3A  777D09940 1 Decal, Model Name/Logo (for model 665B)
4 1916784 1 S  Reverse Clutch Control Cable
5 1186347 1 S  Height Adjustment Screw
5A GW-9955 1 S  Washer, Keyed
6 1900475001 1 S  Bracket, Handlebar Height Adjustment
7 710-0514 2 /P Hex Hd. Screw, 3/8-16 x 1 (specify Grade 5 if
ordering part locally)
8  736-3050 2 /P Washer, Plain (flat) 3/8, S.A.E.
9 712-3000 2 S  HexLocknut, 3/8-16
10  746-04027 1 S Cable, Forward Clutch Control
13 GW-9442 1 S  Wheel Gear Control and Cable Assembly
14  GW-9057 1 /P Knob, Wheel Gear Control Lever
15 1186211 2 /P Hex Nut, 5/16-24
16 GW-90064 2 Hex Hd. Screw, 3/8-16 x 5/8 (specify Grade
5 if ordering part locally)
17  736-0169 2 S  Lockwasher, 3/8
19  725-0157 2 /P Cable Ties, Plastic Screw, #10-32 x 1/2
21 1114748 6 /P Round Hd. Screw #10-32 x 1/2
22 1100240 2 /P Lockwasher, #10
23 1186208 2 /P Hex Nut, #10-32
24 GW-9390 2 /P Grip
25 1918840 1 /P Bail w/ Grips, Forward Clutch Control
35 GW-9853 4 /P Sems Nut
36 GW-20806 2 /P Bracket, Bail support
42  710-0599 2 /P Hex Flange Screw, self-tapping, 1/4-20 x

1/2*

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

—
N
S 4
4 RFN IIIIIIII = /
— )
@ /
o /
& 7
/
R/
W\

\

I
N Aﬁ /

J o
U -
g
_
AO// /
/ummmn B e |
- -~
'
V\\ unnHHHM/ .

”HHHHHmm“V/

=

21AE663E766 6.5HP Elec Roto-Tiller (2006)
Hood, Bracket and Depth Regulator

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

21AE663E766 6.5HP Elec Roto-Tiller (2006)
Hood, Bracket and Depth Regulator

Page 15 of 21

Ref#  Part Number Qty S/P/F  Description
1 686-04013 1 Tine Hood
2 710-0169 1 S  Lockwasher, 3/8
3  GW-1925 1 Bracket-hood & depth regulator
4  710-04049 1 /P Hex Flange screw 5/16-18 x 5/8 (Specify
GRADE 5 if ordering part locally)
5 712-04064 1 /P Hex Locknut, 1/4-20
6  710-0597 1 /P Hex Hd. Screw, 1/4-20 x 1
7  732-04320 1 /P Spring
8  750-04556 1 Spacer
9 715-04034 1 /P Roll Pin (spiral), 1/4 x 1
10 GW-1117A 1 S  Depth Adjustment Bar Assembly (Incl. Refs.
11 and 12)
11 GW-9120 1 /P Retaining Ring (tolerance ring)
12 GW-9119 1 /P Knob, Depth Regulator
13  710-3005 1 /P Hex Hd. Screw, 3/8-16 x 1-1/4 (Specify
GRADE 5 if ordering part locally)
14 GW-1113-1 1 S  Bushing, Drag Bar
15  712-04065 1 /P Hex Nut, 3/8-16
16 GW-20775 1 S DragBar
17 777530649 1 /P Decal, operating instructions
18 710-0759 1 Hex Hd. Screw, self tapping 5/16-18 x 5/8
(Specify GRADE 5 if ordering part locally)
19  710-0599 1 /P Hex Flange Screw, self tapping, 1/4-20 x 1/2

(Specify GRADE 5 if ordering part locally)

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 16 of 21

/f

!

WWW.mymowerparts.com

—

M
el
sl
el
b
=

il ________. I
.___.

21AEG663E766 6.5HP Elec Roto-Tiller (2006)

Quick Reference Tecumseh




For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

21AE663E766 6.5HP Elec Roto-Tiller (2006)
Quick Reference Tecumseh

Page 17 of 21

Ref#  Part Number Qty S/P/F  Description
TC-34645 1 /P Spark Plug
TC-36634 1 /P Pre Filter
TC-36046 1 /P Air Filter
N/A 1 Fuel Filter
754-04095 1 S  Drive Belt - FWD
754-04094 1 S  Drive Belt - REV
756-04170 1 /P Idler Pulley
746-04027 1 S  Clutch Cable - FWD
1916784 1 S  Clutch Cable - REV
742-04118 1 S Tines-LH
742-04119 1 S Tines-RH
1902154 1 S  Tine Holder
N/A 1 Rim
N/A 1 Tire
634-04232 1 S  Wheel Assembly
GW-9126 1 S  Foam Grip
N/A 1 Shift Control Knob
N/A 1 Handle Knob
1901118 1 S  Complete Bolo Tine Kit Incl. All Hardware
GW-10802 1 /P Complete Custom Tine Kit Incl. All Hardware

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 18 of 21

21AE663E766 6.5HP Elec Roto-Tiller (2006)

Housing, Covers, Seals, Gaskets, Plugs

ission

Transm

e e

o \.Wv
(4] 5 \mww ‘‘‘‘ o
~— -~
R p " R
A a N
LT T T -.mm,\/ ’
27 R { et
e =
_.b !

Q- B A -/ o
<f. o5 A% SN NS AN ’
o gy NN N ey N
M Qo — - VAR T 7 \_V |||||| 78, \“WU ORI,
u_“ .nk.,/ *ﬂ o / / Lmn T /
. .Q @ Lo = & \mm_..v_rm_&
B — 4y . -
G- : Y,
\
-nk, wnn
@ @
\ J : @ \ﬂ. \
LBy -
== .|_|..|....,.n...|.u¢\

-7
N
W y ‘X\\ /
e /A
b 1/ 3
P
1§
N

B) s,
g

&

\
i

=
=

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

21AE663E766 6.5HP Elec Roto-Tiller (2006)
Transmission Housing, Covers, Seals, Gaskets, Plugs

Page 19 of 21

Ref#  Part Number Qty S/P/F  Description
1 721-04031 1 S  Oil Seal (Double Lip) Wheel Shaft
2 1105620 2 /P Pipe Plug, 1/4,
3  721-04001 2 /P Seal, Transmission Bore
4  710-04043 1 /P Hex Flange Screw, 5/16-18 x 3/4 (Specify
GRADE 5 if ordering part locally)
5 721-04044 6 S  Oil Seal, Input Pinion Shaft
6 1916193001 1 /P Transmission Cover
7 GW-20694 1 /P Gasket, Transmission Top Cover
8 619-04010 1 S  Transmission Case Assembly
9 GW-9467 1 /P Plug
10 1917101001 1 /P Mounting Plate, Wheel Clutch Cable
11 721-04035 2 S  Oil Seal, Tiller Shaft
12 710-04049 2 /P Screw, Hex Flange, 5/16-18 x 5/8
13 GW-20873 1 /P Cover, Tiller Housing
15 1915069 3 IPIF  Self-Sealing Screw, 1/4-20 x 7/8"
16 GW-1115 1 S Rear Bearing Cap
17  GW-1124-2 A/R S  Gasket, Rear Bearing Cap, .010"
18  710-1260A 4 /P Hex Flange Screw, 5/16-18 x 3/4 (Specify
GRADE 5 if ordering part locally)
19 1915068 5 IPIF  Self-Sealing Screw, 1/4-20 x 5/8"
21  736-0169 2 S  Lockwasher, 3/8
22  GW-90064 2 Hex Hd. Screw, 3/8-16 x 5/8 (Specify

GRADE 5 if ordering part locally)

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

\\Aﬁ‘,uu

Page 20 of 21

n
Q
o)
5
n
7]
< ™
~ -
© T e\
o p
S < -
S v
) 8-
=
.- ,W
$5 y
N Y
= > \.ﬂ..
O C \nn
Qwm nmm
w o ﬁ! 0w &S
Q w
as <
T n_n» I
L0 O o)
© O (T,
o LLl _.._.ﬁ
= -
w 8 =
™
% (7))
w g
,Aln_ <
N

7
a0 @
= &
o S
w fgm
< &
*E
T =
@ [<]
D
!
o
N
N
A\
\ “/._c/. A\ //
\\ O\ ,,”ur
||Mvev
unu,uu \
, e
‘\\\M - Y
N/
&
\.-“uu..-- 7

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

21AE663E766 6.5HP Elec Roto-Tiller (2006)
Wheel Shaft, Eccentric Shaft and Tiller Shaft Assemblies

Page 21 of 21

Ref#  Part Number Qty S/P/F  Description
1 721-04031 1 S Oil Seal
2 1909950 1 S Retaining Ring (heavy duty external)
3 GW-1166-1 1 S  Shim, 1-1/64 1.D., .062" thick
3 GW-1166-2 1 /P Shim, as above, but .030 thick
3 GW-1166-3 1 /P Shim, as above, but .015 thick
3 GW-1166-4 1 S  Shim, as above, but .010 thick
4  GW-1086 1 S  Bushing
5 711-04482 1 S  Wheel Shaft
6 GW-9373 1 /P Hi-Pro Key, 1/4 x 1-5/16
7 GW-20914 1 /P Wheel Drive Worm (cast iron)
8 GW-9935 1 /P Shim (between key and gear), 1.016 1.D. x
1.468 O.D. x .062 thick
9 GW-20712 1 /P Wheel Drive Clutch (cast-iron)
10 611-04002 1 /P Eccentric Shaft
11 GW-1442 1 S  Pin, Eccentric Shaft
12 GW-9055 1 /P Spring
13 721-04034 1 S Oil Seal
14  786-04001 1 /P Eccentric Shaft Lever
15 710-3013 1 /P Hex Hd Screw 1/4-20 x 1/2 (specify grade 5 if
ordering part locally)
16 741-3037 1 S Ball Bearing
17  711-04080 1 S  Tiller Shaft
18 GWwW-1104 1 /P Woodruff Key, 1/4 x 1-1/4
19 GW-20913 1 /P Tiller Drive Worm Gear (bronze)

WWW.mymowerparts.com



